<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
. Projectinfomaon |
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
19 FCC PART 96
- ;

Level[dBm)]

FCC PART H6-RMS Limit

L s |
16 2G 3G 4G
Frequency[Hz]
—— RMS Limit —— Horizontal RMS

* RMS Detector

1 3622.9 117.00 -87.04 29.96 - - RMS | Horizontal NA
2 | 3846.7 39.43 -86.53 -47.10 -40.00 7.10 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Mid
IMEL: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]
—— RMS Limit —— Horizontal RMS

* RMS Detector

1 14038.73333 53.59 -106.25 -52.66 -40.00 12.66 RMS | Horizontal | PASS

2 [7656.33333 37.28 -96.27 -58.99 -40.00 18.99 RMS | Horizontal | PASS

3 [14491.1333 38.90 -87.10 -48.20 -40.00 8.20 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
. Projectinfomaon |
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
19 FCC PART 96
30

Level[dBm)]

FCC PARTH6-RMS Limit

L s |
16 2G 3G 4G
Frequency[Hz]
—— RMS Limit — Vertical RMS

* RMS Detector

1 3622.9 117.91 -87.04 30.87 - - RMS Vertical NA
2 | 3854.05 39.31 -86.49 -47.18 -40.00 718 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: Mid
IMEL: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]
—— RMS Limit — Vertical RMS

* RMS Detector

1 [4038.73333 51.39 -106.25 -54.86 -40.00 14.86 RMS Vertical PASS

2 [10781.1333] 37.51 -90.94 -53.43 -40.00 13.43 RMS Vertical PASS

3 [17349.4666| 32.67 -82.42 -49.75 -40.00 9.75 RMS Vertical PASS
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-01-046R Page 764 of 943

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 5MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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18G 206G 306 40G
Frequency[Hz]

—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1 |18113.8666 50.40 -104.07 -53.67 -40.00 13.67 RMS | Horizontal | PASS

2 | 21736.8 54.89 -102.48 -47.59 -40.00 7.59 RMS | Horizontal | PASS

3 38194 42.98 -92.26 -49.28 -40.00 9.28 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 5MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph

0 FCC PART 96
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18G 206G 306 40G
Frequency[Hz]

—— RMS Limit — Vertical RMS

¢ RMS Detector

1 |18113.8666 51.37 -104.07 -52.70 -40.00 12.70 RMS Vertical PASS

2 [21737.3333 48.34 -102.48 -54.14 -40.00 14.14 RMS Vertical PASS

3 [39466.1333 42.54 -91.36 -48.82 -40.00 8.82 RMS Vertical PASS
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<% eurofins
FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: Band48
Bandwidth: 5MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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Mode: LTE Band: Band48
Bandwidth: 5MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
. Projectinfomaon |
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
19 FCC PART 96
30

Level[dBm)]

L s |
16 2G 3G 4G
Frequency[Hz]
—— RMS Limit —— Horizontal RMS

* RMS Detector

1 | 3695.35 116.31 -87.30 29.01 - - RMS | Horizontal NA
2 | 3895.75 39.35 -86.29 -46.94 -40.00 6.94 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: High
IMEL: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
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Frequency[Hz]
—— RMS Limit —— Horizontal RMS

* RMS Detector

1 110781.1333 36.03 -90.94 -54.91 -40.00 14.91 RMS | Horizontal | PASS

2 | 14781.4 35.02 -86.30 -51.28 -40.00 11.28 RMS | Horizontal | PASS

3 [17351.3333 32.71 -82.45 -49.74 -40.00 9.74 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode:

LTE

Band:

48

Bandwidth:

5MHz

Channel:

High

IMEI:

864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph

Level[dBm)]

FCC PART 96

FCC PART MS Limit

—— RMS Limit

— Vertical RMS

* RMS Detector

L
26
Frequency[Hz]

s i
3G 4G

1 3695.2

118.06

-87.30

30.76

- RMS Vertical NA

2 | 3926.05

39.20

-86.53

-47.33

-40.00

7.33 RMS Vertical PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode:

LTE

Band:

48

Bandwidth:

5MHz

Channel:

High

IMEI:

864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph

Level[dBm)]

FCC PART 96

FCC PART 96-RMS Limit
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—— RMS Limit

¢ RMS Detector

s
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— Vertical RMS
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G 106

Frequency[Hz]

18G

1 [10781.1333 38.00 -90.94 -52.94 -40.00 12.94 RMS Vertical PASS
2 | 14334.8 33.95 -86.28 -52.33 -40.00 12.33 RMS Vertical PASS
3 [17345.2666 34.04 -82.61 -48.57 -40.00 8.57 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
. Projectinfomaon |
Mode: LTE Band: 48
Bandwidth: 5MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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18G 206G 306 40G
Frequency[Hz]

—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1 |18476.5333 51.04 -103.81 -52.77 -40.00 12.77 RMS | Horizontal | PASS

2 [22171.4666 57.32 -102.14 -44.82 -40.00 4.82 RMS | Horizontal | PASS

3 | 393924 42.31 -91.54 -49.23 -40.00 9.23 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

Mode: LTE Band: 48
Bandwidth: 5MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]

—— RMS Limit — Vertical RMS

¢ RMS Detector

18476.8 50.16 -103.81 -53.65 -40.00 13.65 RMS Vertical PASS
22172 54.05 -102.14 -48.09 -40.00 8.09 RMS Vertical PASS
39470.8 42.04 -91.35 -49.31 -40.00 9.31 RMS Vertical PASS

Eurofins TA Technology (Shanghai) Co., Ltd.
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<% eurofins
FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: Band48
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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Mode: LTE Band: Band48
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
. Projectinfomaon |
Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
19 FCC PART 96
30

Level[dBm)]

L s |
16 2G 3G 4G
Frequency[Hz]
—— RMS Limit —— Horizontal RMS

* RMS Detector

1 | 3550.45 117.47 -87.61 29.86 - - RMS | Horizontal NA
2 3892 39.43 -86.31 -46.88 -40.00 6.88 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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—— RMS Limit

* RMS Detector

— Horizontal RMS

Frequency[Hz]

1 [10781.1333 36.55 -90.94 -54.39 -40.00 14.39 RMS | Horizontal | PASS
2 [13845.7333 34.16 -86.60 -52.44 -40.00 12.44 RMS | Horizontal | PASS
3 [17351.3333] 32.75 -82.45 -49.70 -40.00 9.70 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
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Frequency[Hz]
—— RMS Limit — Vertical RMS
¢ RMS Detector

1 3550.6 118.45 -87.60 30.85 - - RMS Vertical NA
2 | 3839.2 39.39 -86.58 -47.19 -40.00 7.19 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]
—— RMS Limit — Vertical RMS

* RMS Detector

1| 10781.6 37.16 -90.94 -53.78 -40.00 13.78 RMS Vertical PASS

2 15067 34.10 -86.31 -52.21 -40.00 12.21 RMS Vertical PASS

3 [17351.3333 33.13 -82.45 -49.32 -40.00 9.32 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]

—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1| 21303.2 58.41 -103.01 -44.60 -40.00 4.60 RMS | Horizontal | PASS

2 34505 42.81 -96.62 -53.81 -40.00 13.81 RMS | Horizontal | PASS

3 [39436.2666) 42.07 -91.43 -49.36 -40.00 9.36 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 10MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]

—— RMS Limit — Vertical RMS

¢ RMS Detector

1 121303.7333 51.88 -103.01 -51.13 -40.00 11.13 RMS Vertical PASS

2 [29793.0666 42.51 -98.24 -55.73 -40.00 15.73 RMS Vertical PASS

3 | 39931.4 42.34 -91.83 -49.49 -40.00 9.49 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

[ Projectinformaon |

Mode: LTE Band: Band48

Bandwidth: 10MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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<% eurofins
FCC RF Test Report Report No: R2408A1126-R1

Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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16 26 3G 4G
Frequency[Hz]

—— RMS Limit —— Horizontal RMS
¢ RMS Detector

1 | 3620.65 116.98 -87.04 29.94 - - RMS | Horizontal NA
2 | 3902.65 39.10 -86.30 -47.20 -40.00 7.20 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Mid
IMEL: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
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= = FCC PART 96-RMS Limit
Ei N D T T ~491.,..n W
60 - Pt O pvpiag e o et e
T AR
-80!
n:G 5IG 6‘G 7‘G BIG ’ 10‘G |8‘G

Frequency[Hz]
—— RMS Limit —— Horizontal RMS

* RMS Detector

1 | 11459.2 35.21 -90.28 -55.07 -40.00 15.07 RMS | Horizontal | PASS

2 |14482.2666 35.70 -87.24 -51.54 -40.00 11.54 RMS | Horizontal | PASS

3 | 17347.6 32.87 -82.51 -49.64 -40.00 9.64 RMS | Horizontal | PASS
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FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE

Band:

48

Bandwidth: 10MHz

Channel:

Mid

IMEI: 864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Mid
IMEL: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
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Frequency[Hz]
—— RMS Limit — Vertical RMS

* RMS Detector

1| 10781.6 37.36 -90.94 -53.58 -40.00 13.58 RMS Vertical PASS

2 [15065.1333 34.65 -86.32 -51.67 -40.00 11.67 RMS Vertical PASS

3 | 17343.4 34.15 -82.71 -48.56 -40.00 8.56 RMS Vertical PASS
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FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: 48
Bandwidth: 10MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
0 FCC PART 96
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18G 206G 306 40G
Frequency[Hz]

—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1 118102.9333 52.51 -104.09 -51.58 -40.00 11.58 RMS | Horizontal | PASS

2 [21722.9333 57.61 -102.53 -44.92 -40.00 4.92 RMS | Horizontal | PASS

3 39503 42.34 -91.30 -48.96 -40.00 8.96 RMS | Horizontal | PASS
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FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 10MHz Channel: Mid
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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18G 206G 306 40G
Frequency[Hz]

—— RMS Limit — Vertical RMS

¢ RMS Detector

1 118102.9333 50.26 -104.09 -53.83 -40.00 13.83 RMS Vertical PASS

2 [21723.7333 50.57 -102.53 -51.96 -40.00 11.96 RMS Vertical PASS

3 [39473.1333] 42.01 -91.34 -49.33 -40.00 9.33 RMS Vertical PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: Band48
Bandwidth: 10MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96

Test Graph
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<% eurofins
FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE

Band: 48

Bandwidth: 10MHz

Channel: High

IMEI: 864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph

Level[dBm)]

FCC PART 96

FCC PART S Limit

2
b

—— RMS Limit —— Horizontal RMS

* RMS Detector

L s |
26 3G 4G
Frequency[Hz]

1 3690.4 116.38 -87.27

29.11

NA

RMS

Horizontal

3912.1 39.26 -86.39

-47.13

-40.00 7.13 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: 48
Bandwidth: 10MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30
20
10
0
-10
E -20
§ -30
= = FCC PART 96-RMS Limit
= B e e o t‘—‘.’;‘ WI
60 = —— T i o -
2
n:G 5IG 6‘G BKG ’ 10‘G |8‘G

—— RMS Limit

— Horizontal RMS

* RMS Detector

Frequency[Hz]

1 [10781.1333 36.59 -90.94 -54.35 -40.00 14.35 RMS | Horizontal | PASS
2 [14762.2666| 35.30 -86.79 -51.49 -40.00 11.49 RMS | Horizontal | PASS
3 [17351.3333] 33.32 -82.45 -49.13 -40.00 9.13 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode:

LTE

Band:

48

Bandwidth:

10MHz

Channel:

High

IMEI:

864419070020620

Remark:
Test Standard: FCC PART 96
Test Graph

Polarity: Y

FCC PART 96

Level[dBm)]

FCC PART 1S Limit
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode:

LTE

Band:

48

Bandwidth:

10MHz

Channel:

High

IMEI:

864419070020620

Remark:

Polarity: Y

Test Standard: FCC PART 96

Test Graph

Level[dBm)]

FCC PART 96

FCC PART 96-RMS Limit

TopN s

L s L s s
4G 5G 6G 7G 8G 10G
Frequency[Hz]

—— RMS Limit — Vertical RMS

* RMS Detector

i
18G

1 [10781.1333 37.16 -90.94 -53.78 -40.00 13.78 RMS Vertical PASS
2 [14762.7333 35.57 -86.78 -51.21 -40.00 11.21 RMS Vertical PASS
3 | 17350.4 33.31 -82.42 -49.11 -40.00 9.11 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 10MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph

0 FCC PART 96

-10
-20/

-30|
FCC PART 96-RMS Limit

40

3 3
s0| )
60

-70

Level[dBm)]

-80)

90 ! s i

18G 206G 306 40G
Frequency[Hz]

—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1 |18453.0666 52.63 -103.79 -51.16 -40.00 11.16 RMS | Horizontal | PASS

2 | 22143.2 57.42 -102.28 -44.86 -40.00 4.86 RMS | Horizontal | PASS

3 [39492.7333 42.34 -91.30 -48.96 -40.00 8.96 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: 48

Bandwidth: 10MHz Channel: High
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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-10
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-30|
FCC PART 96-RMS Limit
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§ 3
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Level[dBm)]

-80)

90 ! s i

18G 206G 306 40G
Frequency[Hz]

—— RMS Limit — Vertical RMS

¢ RMS Detector

1| 18452.8 49.50 -103.79 -54.29 -40.00 14.29 RMS Vertical PASS

2 [22143.4666| 55.81 -102.28 -46.47 -40.00 6.47 RMS Vertical PASS

3 [39506.7333] 41.82 -91.31 -49.49 -40.00 9.49 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

[ Projectinformaon |

Mode: LTE Band: Band48

Bandwidth: 20MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: Band 48
Bandwidth: 20MHZ Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30 1
20
10
0
10!
E -20
§ -30
= = FCC P; RMS Limit
-50 o
-70
-80!
m!‘G ZIG 3IG A‘G
Frequency[Hz]
—— RMS Limit — Horizontal RMS

* RMS Detector

1 | 3551.05 118.43 -87.60 30.83 - - RMS | Horizontal NA
2 | 3967.45 39.66 -86.57 -46.91 -40.00 6.91 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report

Report No: R2408A1126-R1

Mode: LTE Band: Band 48
Bandwidth: 20MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph

40 FCC PART 96
30
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§ -30,

= = FCC PART 96-RMS Limit
50 ——% o8 w)
60 - g b Asatiogys st il oot
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n:G 5IG 6‘G 7‘G BKG ’ 10‘G |8‘G

—— RMS Limit

* RMS Detector

Horizontal RMS

Frequency[Hz]

1 [13846.6666 34.15 -86.58 -52.43 -40.00 12.43 RMS | Horizontal | PASS
2 [15248.0666| 34.62 -85.96 -51.34 -40.00 11.34 RMS | Horizontal | PASS
3 [17360.6666 33.52 -82.82 -49.30 -40.00 9.30 RMS | Horizontal | PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: Band 48
Bandwidth: 20MHZ Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
[Test Standard: FCC PART 96
Test Graph
40 FCC PART 96
30 1
20
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0
-10!
E -20
? -30
e 4 FCC -RMS Limit
-50] .
70!
-80!
m!‘G 2:3 G.G 4‘G
Frequency[Hz]
—— RMS Limit — Vertical RMS
* RMS Detector

1 | 3551.05 118.95 -87.60 31.35 - - RMS Vertical NA
2 3887.2 39.38 -86.34 -46.96 -40.00 6.96 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1
Mode: LTE Band: Band 48
Bandwidth: 20MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y
Test Standard: FCC PART 96
Test Graph
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30
20
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§ -30,

= = FCC PART 96-RMS Limit
50 g ﬁJ a
60 ~ A i AN L = i
pu Ll al g
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Frequency[Hz]
—— RMS Limit — Vertical RMS

* RMS Detector

1 110781.1333 38.16 -90.94 -52.78 -40.00 12.78 RMS Vertical PASS

2 | 15082.4 34.47 -86.26 -51.79 -40.00 11.79 RMS Vertical PASS

3 | 17340.6 33.55 -82.83 -49.28 -40.00 9.28 RMS Vertical PASS
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<% eurofins

FCC RF Test Report Report No: R2408A1126-R1

. Projectinfomaon |

Mode: LTE Band: Band 48

Bandwidth: 20MHz Channel: Low
IMEI: 864419070020620
Remark: Polarity: Y

Test Standard: FCC PART 96
Test Graph
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FCC PART 96-RMS Limit
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Frequency[Hz]

—— RMS Limit —— Horizontal RMS

¢ RMS Detector

1| 18719.2 42.81 -103.00 -60.19 -40.00 20.19 RMS | Horizontal | PASS

2 | 21306.4 58.30 -103.00 -44.70 -40.00 4.70 RMS | Horizontal | PASS

3 39552 41.33 -91.54 -50.21 -40.00 10.21 RMS | Horizontal | PASS
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